P ART AURBRRDIHF Y NIFEBRERAEXBI S LA BOET,
Y Specifications are subject to change without notice.
% Technische Daten kdnnen im Zuge ohne Ankindigung verandert werden.
YeCaractéristiq information préalable.

ues pouvant étre modifiées sans i
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PARTS

RF1 x1
Body
Karosserie
Carrosserie
0335177
PFFIRA4T xi
Antenna pipe
Antennedraht
Gaine d’antenne
6095003
AFvyh— x1
Sticker
9495329

ZAarykR1—ILL x1
Left front wheel
Vorderrad links

Roue avant gauche
9805618

ZAY kRCL—ILR x1
Right front wheel
Vordrrad rechts

Roue avant droite
9805618

VY iRA—ILL xi
Left rear wheel
Hinterrad links
Roue arriére gauche
9805619

YR, —IR xi1
Right rear wheel
Hinterrad rechts
Roue arriére droite
9805619

)
R

PARTS
0115256

=

Nicht vefwenden

15 | e |

2 ()

Non utilisé.

[ " il |

w

KEZRBRARDVUBEIA>TVWEY. FMEULTES>TTEW,
Y Extra screws and nuts are included. Use them as spares.
YeErsatzschrauben und -muttem liegen bei.

YDes vis et des écrous supplémentaires sont inclus. Les utiliser

comme piéces de rechange.

9415592
3x 14mmE R
Step screw
PaBschraube
ggs";; x4 Vis décolletée
3x10my yEYTER
Tapping screw
Schneidschraube
MA2 x10 50577  yig'taraudeuse

o
x2

MA4 3x32mRXoUar—tEr
x2 Screw pin

Schraubzapfen
9405830 Vis décolletée
\ 115075R7UVYT
Plastic bearing
/ x2 Plastik-Lager
0555015 Palier en plastique

5x21mo v 7 b
Shaft
MAG6 xi Achse
3mOY ¥ Y
O-ring
O-Ring
Joint torique

% FY—RyIXIa31>MHW)

MAS Gearbox joint (long)

x1 9805368 Getri k (lang) Rad-Achse
50808 Axe de roue

Getriebegehause-Gelen
% Accouplement de pont (long) y
Fr—Ky22I31> k0D 7
Antriebswelle

MA9 - Gearbox joint (short) o
x1
9805368 McouﬂmﬁﬁdeM(owm

L RA—IWF IR
MA10 Wheel axie
x2

22
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B3PIl T Y v — ‘
MC3 lnhemalytoothedwasher
x1 nte Beilagscheibe
2300030 Rondeilecrantée
Washer formige Achse
I Beilagscheibe ' MB11 7vy75<rR Support en U
Rondelle x1 Right upright 3485068
0445207 Achsschenkel rechts
s s
MA4 2 3x32mzsYa—t> (T T
3X'|4mg!t§.f>lf2 9405830 Screw pin MB12 3x50mm*Js v 7k
screw _ Vis décolletée x2 Threaded shaft
PaBschraube _ hree
MAT x2 Vis décolietée MB6 x2 3x22mz7ua—ty MBI0 775kl Tige fletée
Ulmm‘m 3x12my v TER 9405830 Screw pin :
Tapping screw Vis décolletée
Schneidschraube
MB2 x2 b
Um 3x10""$"/!5y751 MB7 x4 3x32m¥>/t—EZR
fapping screw 9805584 Screw
Schneidschraube raube
55‘#72 23 Vis taraudeuse \Sr::sh
3x8my YU TER SemE O —JL
Tapping screw O@mM Baﬂoomector
MB3 Vistam.lsd.h;ms 50592 Comecteuramttue
26x10ms yEYTER 5P v A — MB13 e fakdddd tFLY7
Te screw Adjuster x4 spring x wrench
MB4 . Schneidschraube stolts 9805576 Spiraffeder Steckschl
50575 Vis taraudeuse MB9 x4 50596 Chape a rotule Ressort * Clé atube 50038
WEF—7 x1 IOR—ACNRTYY
Cl®-0) &= wos B
; | Doppelkiebeband 3x10my yEYTER x2 Ressort hélicoidal de
oneeed 50171 face Tapping C RFYTEY(R)
MA2 x3 b Snap pin (large)
50577 taraudeuse Federstift
MC3 BnalIlRT Y > v — MCS 2x10m> v 7 b MC7 m)munqm
-toothed washer Shaft
[ €D ¥ ey —— el LN
MC1 x 3X2’|m$‘ylf‘/7l51 Rondelle crantée 50594 Axe Smppip(smgn)
Schneidschraube MC4 4ln77/)l:l"/77'vl~ f\ MAS 11507 5«- Epiqgleméuﬁt;ue
Vis taraudeuse Wm““' \J <6 P| m 50197 (petite)
m 3x15myyEYITER 9305557 Ecmunylstopauasqm 0555015 Palier en FAAVIVE x2
Tauoi Nylon band
MC2 s Schneidschraube (D] [ LT LT T 1> Nylonband
50583 Vis taraudeuse Collier nylon 50595
3x6mALE R 4T SVIFy b 2mnF v b
Umm Screw MD5 Flange nut @ MD9 Nut
MD3 x Schraube x4 x6 Mutter
Vis Ecrou a flasque Ecrou
. : | 3x10m¥vESIER 4mF v ~ 3mOy >
. Umm Tapping screw MDé6 Nut o MA7 O-ring
MA2 x5 xt 3 O-Ring
D MA2 eSS S e
MD1 x1  4Xx30mAiER 26x10my yEYTER RFvFTEV(KX)
Screw W Tapping screw Snap pin (large)
Schraube MB4 x Schneidschraube MC7x4 Federstift (groB)
Vis . . 50575 Vis taraudeuse 50197 Epiﬂde)m
MD4 0 Schraube Front
MD2 xs vsfsm v
IS
EPr—APvEYTI— E—9— x1
Assembled gearbox . Motor W e —
Zusammengebautes Getriebegehiuse Moteur MG5 O’y 4
Cartefa73semblé : 7435044 2 VBﬁVh.shel
E—H—TL—F xi 50602 Rondelle
Motor plate
Motor-Platte 18TE=A>
Plaquette-moteur ey
llmmu|\mmunuuuummmuummm 4305125 LD xlb:lGG . 182 Maon goar
MG1 x2 3x25mtlER O 50355 Pignon moteur 18 dents
9805620 Screw :
Schraube 115075~PYUVY
Vis MAS Plashﬁbearing
x6 Plastik-Lager
3x10my yEYTER \J 0555015 Palier en plastique inks)
Tappingscrew
MA2 Vi tmaciouss ma7 1150% %)L
: Metal bearing
3mmA ERY Metall-Lager Hhovy—Xv—0h) x1
M MaG2 Grub screw Palier en métal O Cangear(m)
x1 Vorgelege-Rad
50576 Vis pointeau @ N\;wv *x) Pignon intermédiaire (petit)
bevel gear FI7¥vrU7 xi 0555092
I I Mas Gmﬁgmmque Direrontial spur gear NHYI—XP—(H) xi
Counter gear (medium)
MG3 x2 5%50mm>+ 7k sosoz @m ronne de e atiol
9805621 Shaft RRNLEYF—(N) Pignon intermédiaire
Achse Small bevel gear 0555092 (moyenne)
Axe x3 %ﬁdk‘ﬂn 0555092
| N N HoIVI—F¥—(X) x1
_RRILV YT Counter gear (large)
MG4 MG10 Starshaft Vorgelege-Rad (groB)
1 5x34m/t1 T S : - abag
3580068 Tube Supportdesatelltte P ane
50602 0555092
58242 WILD WILLY 2
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OESTR I YTU-%

take or send this form to your local Tamiya dealer so
that the parts required can be correctly identified and
supplied. Please note that specifications, availability
and price are subject to change without notice.

Sie bitte zur Unterstiutzung dieses Formular mit zu
Ihrem ortlichen Fachhandler. Beziiglich der Angaben,
der Lagerhaltung der Artikel und der Preise sind
Anderungen vorbehalten.

BFRIILTEEELLS
AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE
When purchasing Tamiya replacement parts, please Wenn Sie TAMIYA-Ersatzteile kaufen mochten, nehmen LISTE PIECES DETACHEES

Afin de vous permettre de vous procurer des piéces de
rechange Tamiya, Amenez cette liste a votre point de
vente Tamiya qui ne manquera pas de vous renseigner.
Veuillez noter que les caractésistiques, disponibilité et
prix peuvent changer sans avis préalable.

PARTS CODE

0335177  Body

0005713 A Parts (A1 & A2)

50736 TLO1 B Parts (Upright) (B1-B14)
50737 TLO1 C Parts (Sus. Arm) (C1-C20) (2 pcs.)
0005746 D Parts (D1-D3)

0005747  E Parts (E1-E6)

0005748  F Parts (F1-F10)

0005749  H Parts (H1-H7)

0005750  J Parts (J1-J4)

0115255 K Parts (K1-K9)

0115256 L Parts (L1-L18)

8085027  Assembled Gearbox

0555092  Gear Bag

Diff. Spur Gear x1 Diff. Cover x1
Counter Gear (Small) x1 Counter Gear (Medium) x1
Counter Gear (Large) x1

9805618  Front Tire & Wheel (L & R, 1 pc. each)
9805619 Rear Tire & Wheel (L & R, 1 pc. each)
9805213  Tire Bag (4 pcs.)

9415592  Metal Parts Bag A

9415593 Metal Parts Bag B

9415594  Metal Parts Bag C

9415595  Metal Parts Bag D

50582 3x14mm Step Screw (MA1 x5)
50577 3x10mm Tapping Screw (MA2 x10)
9405830 *1 Screw Pin Bag (MA3, MA4, MBS, 2 pcs. each)
0555015 1150 Plastic Bearing (MAS x10)
9805368  Gear Box Joint (MA8 & MA9)

50808 TG10 Long Wheel Axle (MA10 x2)
50806 TG10 Drive Shaft (MA11 x2)

50585 4x10mm Step Screw (MB1 x5)
50575 2.6x10mm Tapping Screw (MB4 x5)
50586 3mm Washer (MBS x15)

9805584  3x32mm Screw (MB7 x4)

50592 5mm Ball Connector (MB8 x10)
50596 5mm Adjuster (MB9 x6)

0445169  Left Upright (MB10)

0445207  Right Upright (MB11)

9805576 *1 Coil Spring (MB13 x2)

3485068  3x55mm U-Shaped Shaft (MB14)
50583 3x15mm Tapping Screw (MC2 x10)
2300030 3mm Internally-Toothed Washer (MC3)
9805557 4mm Flange Lock Nut (MC4 x4)

50594 2x10mm Shaft (MC5 x10)

50197 Snap Pin Set (MC7 x10, MC8 x5)

53023 4mm Aluminum Nut (MD6 x20)

9805620 3x25mm Screw (MG1 x2)

50576 3mm Grub Screw (MG2 x10)

50038 Tool Set (Box Wrench, Hex Wrench, MG2 x4)

9805621  5x50mm Shaft (MG3 x2)

3580068 5x34mm Pipe (MG4)

50602 Diff. Bevel Gear Set (MG5, MG8-MG10)

50355 *2 18T, 19T AV Pinion Gear Set (MG6...etc.)

9805622 1150 Metal Bearing (MG7 x2)

4305125  Motor Plate

50171 Heat Resistant Double-Sided Tape .

50595 Nylon Band w/Metal Hook (10 pcs.)

87025 Ceramic Grease

9415596  Speed Controller Bag
Instructions x1 Resistor x1
Speed Controller x1 Speed Control Cover x1
Speed Control Rod x1 Swich Lubricant x1
3mm Washer x4 3x10mm Tapping Screw x11

7435044  Motor

6095003  Antenna Pipe (30cm)

9495329  Sticker

1055922  Instructions

*1 Requires 2 sets for one car.

TAMIYA SPARE PARTS & HOP-UP OPTIONS
Tamiya offers Spare Parts & Hop-Up Options for im-
proved performance at the track. Visit your local
Tamiya dealer for assistance. Please note that speci-
fications, availability and price are subject to change
without notice.

TAMIYA ERSATZTEILE & HOP-UP-TEILE
Fiir bessere Fahrieistung auf der Piste bietet TAMIYA
Ersatzteile und Hop-Up-Teile an. Besuchen Sie lhren
ortlichen Fachhandler, er wird lhnen helfen. Beziiglich
der Angaben, der Lagerhaltung der Artikel und der
Preise sind Anderungen vorbehalten.

PIECES DETACHEES ET OPTIONNELLES
Tamiya propose des piéces détachées et piéces op-
tionnelles-pour améliorer les performances sur la piste.
Rendez vous chez votre détaillant habituel pour tous
renseignements. Veuillez noter que les caractéris-
tiques, dnspombihtés et prix peuvent changer sans
avis

ITEM NO.
50356 *2 20T, 21T AV Pinion Gear Set

50473  Hi-Torque Servo Saver
50746  CVA Super Mini Shock Unit Set
53008 1150 Sealed Ball Bearing (4 pcs.)

563144  Touring & Rally Car Bushing & Ball Connector Set
53155 Low Friction Aluminum Damper Set (2 pcs.)
563163 On-Road Tuned Spring Set

53218  1/10 Touring Car Hard Joint Cup Set (for Gear Diff.)
53280 TAO03 Super Low Friction Damper Set (4 pcs.)

53301 TLO1 Stainless Steel Suspension Shaft Set
53303 TLO1 Adjustable Upper Arm Set

53308  Aluminum Servo Stay

53347 3x3mm Spring Set Screw (10 pcs.)

2 Only 18T and 20T can be used.
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